
1 

Explosive view for 

water pump SCWP100 

E-01 engine………………………………………………………………………………………………………2-6 

E-02 frame …………………………………………………………………………………………………………7 

E-03 pump………………………………………………………………………………………………………..…8-9 

E-04 accessory………………………………………………………………………………………………..……..10 



 

2 
 

E-01 

 

 



 

3 
 

NO. Part NO. Description 数量 QTY 

 English Price (USD)   N.W.（kg）/PC 

1 33580-00014-01  BOLT,M6×60   1 0.04683 

2 20021-00004-01  COVER COMP.HEAD   1 0.20510 

3 33048-00028-00  GASKET,HEAD COVER   1 0.01790 

4 /  CLIP,FUEL PIPE   1 0.00101 

5 34023-00020-01  TUBE,BREATHER   1 0.01645 

6 30121-00034-00  NUT,VALVE ADJUSTING   2 0.00225 

7 30134-00005-01  ROCKER SHAFT   2 0.01540 

8 34019-00005-00  ROCKER ARM   2 0.02305 

9 30110-00033-00  BOLT VALVE   2 0.01511 

10 /     /  

11 34016-00005-00  RETAINER,VALVE SPRING   1 0.01147 

12 34016-00009-00  ROTATOR,VALVE   1 0.00211 

13 34016-00005-00  RETAINER,VALVE SPRING   1 0.01147 

14 34015-00023-00  SPRING,VALVE   2 0.02565 

15 34007-00001-01  OIL SEAL   1 0.00115 

16 /  
RETAINER,VALVE 

BOTTOW 

  2 0.00218 

17 34017-00008-00  PLATE,PUSH ROD GUIDE   1 0.01563 

18 30101-00506-01  BOLT, M10×80   4 0.05787 

19 20027-00011-00  SPARK PLUG   1 0.05750 

20 30110-00028-01  BOLT,STUD,EXHAUST   2 0.01527 

21 33048-00095-00  WASHER,MUFFLER   1 0.00425 

22 20202-00338-01  MUFFLER ASSY   1 2.28945 

23 30125-00003-01  NUT M8   2 0.00641 

24 34021-00001-01  WIND COVER,DOWN   1 0.06234 



 

4 
 

25 30101-00281-00  BOLT M6×12   1 0.00542 

26 20023-00061-00  CYLINDER HEAD COMP   1 1.74315 

27 30110-00022-01  BOLT,STUD,INTAKE   2 0.03415 

28 33048-00053-00  GASKET,INTAKE   1 0.00055 

29 34012-00014-01  INSULATOR,CARBURETOR   1 0.04701 

30 33048-00078-00  GASKET,CARBURETOR   1 0.00105 

31 20024-00077-00  CARBURETOR   4 0.32590 

32 33048-00082-01  GASKET,AIR CLEANER   1 0.02204 

33 30101-00070-00  NUT,FLANGE   1 0.00735 

34 30125-00002-00  CLIP,TUBE   2 0.00304 

35 20025-00043-01  AIR CLEANER ASSY   1 0.67835 

36 /  BASE COMP,AIR CLEANER   1 0.19576 

37 /  
ELEMENT ASSY,AIR 

CLEANER 

 
 1 0.10236 

38 /  NUT,BUTTERFLY   1 0.00223 

39 /  COVER,AIR CLEANER   1 0.28675 

40 33048-00034-00  GASKET,HEAD COVER   1 0.01940 

41 34006-00007-00  DOWEL PIN   2 0.00420 

42 34013-00034-00  VALVE,EXHAUST   1 0.04732 

43 34013-00080-00  VALVE, INTAKE   1 0.05185 

44 34020-00010-00  PUSH ROD   2 0.02571 

45 34008-00006-00  LIFTER,VALVE   2 0.02991 

46 20084-00007-00  RING SET,PISTON   1 0.02327 

47 34004-00014-00  PISTON   1 0.27926 

48 34006-00015-00  PIN,PISTON   1 0.06652 

49 30150-00023-00  CLIP,PISTON PIN   2 0.00040 

50 20008-00007-00  CONNECTING ROD ASSY   1 0.26885 



5 

51 30101-00514-01 BOLT M12×16 2 0.02367 

52 30136-00080-01 WASHER 2 0.00098 

53 34011-00016-00 CRANKCASE 1 5.10815 

54 34026-00005-01 SHAFT,GOVERNOR 1 0.03730 

55 30136-00095-01 WASHER 1 0.00120 

56 34007-00002-01 OIL SEAL 1 0.00105 

57 34006-00017-00 PIN, LOCK 1 0.00060 

58 30101-00277-00 BOLT M6×16 2 0.00595 

59 33247-00027-01 ENGINE OIL SENSOR 1 0.04586 

60 34024-00004-01 1 

61 33246-00002-01 OIL ALARM 1 0.02331 

62 30101-00281-00 BOLT,M6×12 13 0.00542 

63 30141-00116-00 BEARING 1 0.28427 

64 20012-00017-00 CAMSHAFT,ASSY 1 0.77312 

65 30136-00061-00 WASHER 1 0.00098 

66 34033-00001-00 BALANCE SHAFT 1 0.76891 

67 20013-00004-01 GOVERNOR GEAR KIT 1 0.06245 

68 20011-00045-00 CRANKSHAFT ASSY 1 4.12415 

69 30141-00116-00 BEARING 1 0.28427 

70 30141-00112-00 BEARING 1 0.04477 

71 33048-00063-00 
GASKET,CRANKCASE 

COVER 

1 0.00652 

72 33129-00015-00 CRANKCASE COVER 1 1.35152 

73 20026-00019-01 OIL CAP ASSY 1 0.00837 

74 20026-00005-01 OIL CAP ASSY 1 0.00946 

75 34006-00002-00 DOWEL PIN 2 0.00185 

76 30101-00370-00 BOLT 7 0.02001 



 

6 
 

77 34007-00012-00  OIL SEAL   1 0.01550 

78 34007-00012-00  OIL SEAL   1 0.01550 

79 30101-00408-00  BOLT   13 0.00542 

80 20028-00030-01  WIRE,ENGINE SWITCH   1 0.25048 

81 20051-00021-00  FLYWHEEL COMP   1 5.35506 

82 33155-00042-01  FAN COOLING   1 0.18622 

83 34022-00028-01  PULLEY,STARTER   1 0.19105 

84 30125-00035-00  NUT SPECIAL   1 0.03471 

85 20010-00069-21  RECOIL STARTER COMP   1 1.47352 

86 /  WIND GUIDER,RECOIL   1 0.77698 

87 /  COVER COMP   1 0.38554 

88 /  BOLT,FLANGE   3 0.00389 

89 30101-00070-00  BOLT M6×12   1 0.00542 

90 31026-00057-02  ENGINE SWITCH   1 0.01414 

91 34023-00004-01  FUEL PIPE   0.235m 0.01390 

92 34024-00002-00  CLIP,FUEL PIPE   1 0.00101 

93 33036-00044-01  RUBBER FIXED BLOCK   1 0.00254 

94 30125-00003-00  NUT,FLANGE   2 0.00641 

95 30101-00370-00  BOLT,FLANGE   2 0.01491 

96 20130-00028-13  FUEL TANK ASSY   1 1.87621 

97 20017-00006-00     1  

98 34026-00008-00  ROD,GOVERNOR   1 0.00748 

99 34015-00020-00  SPRING,CABLE RETURN   1 0.01054 

100 34015-00010-00  
SPRING,THROTTLE 

RETURN 

  1 0.00073 

101 34025-00007-00  HANDLE,SPEED CONTROL   1 0.05691 

102 20022-00013-00  SPEED CONTROL,ASSY   1 0.39235 

103 30103-00021-00  BOLT   1 0.00542 



 

7 
 

 

 

E-02   

 

NO. Part NO. Description 数量 QTY 

 English Price (USD)   N.W.（kg）/PC 

1 20090-00050-00  Frame assy  1   

2 30125-00028-00  Nut  6   

3 30101-00495-01  Bolt  4   

4 30136-00123-01  Flat washer  2   

5 30101-00101-01  Bolt  2   

6 30136-00127-00  Flat washer  2   

7 30128-00011-00  Nylon nut  4   

8 30114-00021-00  screw  4   

9 34030-00066-01  rubber mat   4   



 

8 
 

E-03   

 

 Part NO. Description 数量 QTY 



 

9 
 

NO.  English Price (USD)   N.W.（kg）/PC 

1 70010-00496-00  Base assy  1   

2 30152-00060-00  O ring  1   

3 30136-00135-00  Aluminium flat washer  4   

4 30101-00468-00  Bolt  4   

5 70010-00602-00  mechanical seal  1   

6 70010-01061-00  Impeller  1   

7 70010-00505-00  Diffuser  1   

8 30152-00070-00  O ring  1   

9 30136-00126-00  flat washer  11   

10 30106-00002-00  Bolt  11   

11 30152-00122-00  O ring  2   

12 70010-00238-00  screw plug  2   

13 70010-00508-00  Outlet flange  1   

14 33275-00016-00  Wrench pressure cap gasket  2   

15 33001-00029-00  pipe joint  2   

16 70003-00853-00  Pressure cap wrench  2   

17 70010-00185-00  Outlet gasket  1   

18 70010-00903-00  Pump body  1   

19 70010-00005-00  Check valve  1   

20 70010-00107-00  water inlet  1   

21 34024-00045-00  clamp  3   

22 70010-00483-00  Bolt  7   

23 34037-00011-00  Water inlet filter connector  1   

javascript:;
javascript:;
javascript:;
javascript:;


 

10 
 

 

E-04   

 

 

 

 

 

NO. Part NO. Description 数量 QTY 

 English Price (USD)  SC11000E-Ⅲ N.W.（kg）/PC 

1 70009-00313-00  Tool kit  1   

2 70003-00909-00  Open spanner  1   

3 70003-00858-00  Hex Wrenches  1   

        

        

        

        




